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Test Requested & Result Summary

Test Requested : Please refer to the result summary (Test parameter(s) was/were selected by client).

Result Summary:

Test Requested Conclusion
Notification of the Ministry of Public Health (No.295) B.E. 2548 (2005) :

Qualities or standard for container made from plastic «
a) Polyethylene (PE) x

1. Lead content
2. Cadmium content

3. Heavy metal (as lead) in 4% concentrated acetic acid extraction ASS Q
4. Quantity of potassium Permanganate Consumed PASS
5. Residue after Evaporation Test PAS

6. Migration of color Extraction .

Remark:Test results in this report are applicable for the i ,
Signed for and on behalf of
SGS (Thailand) Limited O %
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Laboratory manager - Toy and
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cument is advised that should client or third party information be supplied with respect to the goods or sample, SGS may, at its
ed or indicate such information to the report but SGS makes no warranties or accepts no liable for the veracity or lack thereof of such

ent is issued hy the company:uqnct toits General Conditions of Service printed overleaf, available on request.
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of the content or om.u is unlawfuland offenders may be prosecuted to the fullest extent of the law.”

Publish or advertisement of the result or this document is prohibited, unless prior written approval of the Company

Unless otherwise stated the results shown in this test report refer only to the tested and such i 30 days only.”

WARNING: The samplefs) to which the findings recorded herein (the "Findings”) relate ms{were)mwn-ml/aprawdedbym cuauorbyammnyum-g:me Client’s direction. The Findings constitute no
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TEST RESULTS

Notification of the Ministry of Public Health (No.295) B.E. 2548 (2005) : Qualities or standard for container made
from plastic.

a) Polyethylene (PE)

Qualities and standard of plastic
Method : With reference to TIS 656: 2556. Analysis was performed by ICP-OES.

Details Result (1) Limit of Qu ve Permissi mit
(mglkg) okg) {Mokg
Lead content <2

Cadmium content <2

Sample Description :
1. Translucent plastic

2. < = Less than

Note :
. 1. my/kg = milligram per kilogram O

NS

to its General of Service printed overleaf, available on request.
dmumm!helhrﬁlaﬁondlhbﬁty indemnification and jurisdiction issues defined therein. Any holder of this document adwsedﬂldwﬂbmﬂoﬂconhm.dhmonmﬂnkmecmysﬂndhgsd
m'nmmlmowwmmmmdcw:mim ¥ any. The Company'’s sole responsibility is to its Client and this does not parties to a
cannot be except in full, without prior written approval of the Any i ""‘ Imgaynr

is unlawhll and offenders may be prosecuted to the fullest extent of the law."

Publish or advertisement of the result or this document is prohibited, unless prior written approval of the Company.
Unless otherwise stated the results shown in this test report refer only fo the tested and such 30 d

WARNING: Thes.lmph(x)mwhichlhoﬁndhlgsucndedhm{m-'Flndings')relmwac{w:m)drawnmdlarpmwdedbyﬂleChuuwby-ﬂudpmynﬁng‘ﬂmcw:dhuﬂm The Findings constitute no
warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be
extracted.
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TEST RESULTS

Qualities and standard of dissemination
Method : With reference to TIS 656: 2556.

Details Test Condition Result (1) Limit of Quantitative| Permissible L
(mg/dm3)
| Heavy metal (calculated as lead) in 30 minute at <1
4% concentrated acetic acid 60 degree C
extraction
L
Potassium permanganate used for 30 minute at <1
‘ reaction in water extraction 60 degree C
F
| Residue substances which is 30 minute at <3
evaporate in water 60 degree C
; Residue substances which is 30 minute at

‘evaporate in 4% concentrated acetic
| :
I acid

60 degree C

Residue substances which is <3
evaporate in 20% concentrated
alcohol *
| Residue substances from volatile | R <3 3.0 150

matters in normal heptane

Sample Description :
1. Translucent plastic

the
all their rights and

Note : \

1. mg/dm3 = milligram Rer cubic decime

2. Degree C = degfee Celsills Q
L 4

R

ent is issued by the Company subje of Service printed overleaf, available on request.
drawn to the limitation o liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at
of its intervention only and within the limits of Client's instructions, ¥ any. The Company's sole responsibility is to its Client and this does not parties to a isi

e under the This d cannot be except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or

of the content or

of this is unlawful and offenders may be prosecuted to the fullest extent of the law.”

Publish or advertisement of the result or this document is prohibited, unless prior written approval of the Company.
Unless otherwise stated the results shown in this test report refer only to the ly.”

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Clients direction. The Findings constitute no
warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with
extracted.

tested and such 30 d:

regard to the origin or source from which the sample(s) is/are said to be
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TEST RESULTS
Qualities and standard of dissemination
Test Method : With reference to TIS 655 -1 : 2553
Details Test Condition Result (1) Permissible q
L
Migration of color extract by water 30 minute at Negative Negative
60 degree C (See N )
Migration of color extract by 30 minute at Nega Negativ
| 4% concentrated acetic acid 60 degree C
; Migration of color extract by 30 minute at egative
20% concentrated alcohol 60 degree C
! Migration of color extract by Room temperatur Negati Negative
normal heptanes (1 hr. at 25 degr (See Note

2. "Negative" mean it's not presence of olormigratipry "Positive” ence of color migration

Sample Description : ,
1. Translucent plastic
Note : O
1. Degree C = degree Celsius %
A pres

on e limitatic iability, and issues defined therein. Any holder of this document is advised that information contained hereon reflects the Cmnpmy'sﬂndin_ys.:
d its intervention only and within the limits of Client's instructions, ¥ any. The Company’s sole responsibility is to its Client and this does not Pparties to a from
i under the i This cannot be except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
of this is unlawful and offenders may be prosecuted to the fullest extent of the law.”
Publish or advertisement of the result or this document is prohibited, unless prior written approval of the Company.
Unless otherwise stated the results shown in this test report refer only fo the tested and such 30 d: ly."

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no

warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be
extracted.

868 {Thailand] Limited | Laboratory Services 41/23 Soi Rama lll 58 Rama lll Road Ch Ye Bangkok 10120

¢ +86 (02683 0541 29474 85-90 £ +B6 (02 294 74 84 683 0758 www.sgs.com
Member of the S65 Group




3831694

\‘\\n;u,,,/

il\%f
-_— %@g
”Ih.ku\\‘\ NSC-TISL-TIS 17025
Testing 0013
SGS (Thailand) Limited
Test Report No. 4129981 " Date :21-Jan-2019 Page 6 of 6

SAMPLE/ATTACHMENT PICTURE

AN

is issued by the Company subject to its General Condiamols.rvlcnpﬂnndweded. available on request.
liability, indemnification and jurisdiction issues therein. Any

drawn to the limitation of holder of this document is adwudthdinfarmﬁoncmhmndhanonnﬂcckmcws findings at
. mlmmnumowwmmduﬂmdumﬁhmmiw The Company's sole responsibility is to its Client and this does es to a
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cannot ucmhﬂmmeﬁmcwwmmmMUyw
of the content or unlawmland may be to the fullest extent of the law.”
Pubﬁsharadvmmemefmmuhwﬁdsdocmmupmhib‘nd mmmmmwmcmpmy
Unless otherwise stated the results shown in this test report refer only to such "

WARNING: Theumple{s)lowhchtlmlndhgsmudodhaninﬂhe'Fmdmgt'}nlmms{mn)drmwd/wprwdedlymcﬂmaky:hdpanynﬂngimCllem’sdumn. The Findings constitute no
wartanty of the sample’s representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) isfare said to be
extracted.
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Client : Thai Hong Plastic Industry Co.,Ltd. *

30/9 Moo 8, Suksawat Road.,
Nai Khlong Bang Pla Kot, Phra Samut Chedi, Samutprakarn 10290 Thailand
The following sample(s) was/were submitted and identified by client as:

Sample Name : HDPE Bag
Manufacturer/Vendor : Thai Hong Plastic Industry Co.,Ltd.

Country of Origin : Thailand «
The following sample(s) was/were identified by SGS as: \
SGS Sample No. : ,

: 4268920
Sample Condition : Sample is contained in a plastic bag. *
Quantity Submitted : 1 pack

Sample Receiving Date : 15-Jan-2019 C) Q
Testing Period . 15-Jan-2019 to 21-Jan-2019 py %
Test Method & Results : Please refer to next page(sQ ,

cument is advised that should client or third party information be supplied with respect to the goods or sample, SGS may, at its
ached or indicate such information to the report but SGS makes no warranties or accepts no liable for the veracity or lack thereof of such

is docuihent is issued by the to its General ions of Service printed overleaf, available on
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ion of the content or f this is unlawful and offenders may be prnncut-dtoﬂu fullest extent of the law."

Publish or advertisement of the result or this document is prohibited, unless prior written approval of the Company.

LUnless otherwise stated the results shown in this test report refer only to the tested and such ined for 30 i

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / o provided by the Client or by a third party acting at the Client's direction. The Findings constitute no
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